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PARTS AND TOOLS LIST

NO Name Qty
1 Frame Base 1
2 Foot 1
3 Caster 4
4 Left Support Bracket 1
5 Right Support Bracket| 1
6 Hand Switch 1
7 Desktop 1
8 Cup Base 1
9 Desktop Storage Slot| 1
10 4mm Hex Spanner 1
11 5mm Hex Spanner 1
12 M8*16 Screw 4
13 M6*12 Screw 4
14 M6*14 Screw 6
15 Wrench 1
16 M6*16 Screw 3
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